DEXTER.

PLEASE USE THE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE DOCUMENT
TO ADVANCE TO EACH SECTION.

8533-080-002 11/21



Accessories

Kits &

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,

Door

Water Inlet & | Chassis | Loading

Electrical
Components

Control

Wiring
Harnesses

Lock

1es

Assembl

& Bearings

Door

& Drain

Rear Channel

Panel

WC0350-XA12ECX

C-Series Accessories

208-240 volts ~ 60hz.

WC0450-XA12ECX 208-240 volts ~ 60hz

Description

Kit, Door Gasket Expander (large)

9732-139-002

Single Phase or Three Phase

Single Phase or Three Phase

9732-139-002

Kit, Door Gasket Expander (small)

9732-139-001

9732-139-001

Hose, Water Supply 3/8” 1.D. x 48"

9990-027-011

9990-027-011

Washer, Inlet Hose (furnished)

8641-242-000

8641-242-000

Strainer, Inlet Hose (furnished)

9565-003-001

9565-003-001

Bevel Washer for 5/8” bolt used in installations using angle iron bases

8641-586-002

8641-586-002

Bevel Washer for 3/4” bolt used in installations using angle iron bases

8641-586-003

8641-586-003

Sealing compound

8538-151-001

8538-151-001

TORX#20

8545-051-002

8545-051-002

Flow Restrictors (in dispenser )

9475-002-002

9475-002-002

Battery (used on Control PCB)

8612-001-001

8612-001-001

Coin Bearing & Seal Kit

9732-219-002

9732-219-004

Coin Op CD with OS2 Platform for A Series Washers Only

9504-015-001

9504-015-001

Coin Box Assy, Blue Large

9807-099-002

9807-099-002

Coin Box Assy, Black Large

9807-099-004

9807-099-004

USB, Thumb Drive (Blank)

9150-045-001

9150-045-001

USB, Thumb Drive, W/File

9150-045-002

9150-045-002

Mode Light Support

9635-022-001

9635-022-001

Rl ]~]~

o Part # 8533-080-002 11/21

WCO0350XA-12EC_X
WC0450XA-12EC_X

ui0)

=L
)
3
=
5
@

Section 8:
Parts Data

C-Series Vended
Regular Chassis

Before Serial # W1.19225.020
Before Serial # W1.19213.001

Part # 8533-080-002 11/21 e



Kits &

Cabinet &
Front Panel

~
i
[}
@
(1)

o
()}
©
£

>
)

Water Inlet & | Chassis | Loading | Door

Electrical
Components

o Part # 8533-080-002 11/21

Accessories

Wiring
Harnesses

Lock

1es

Assembl

View

& Bearings

Door

Rear Channel

Kits, Assemblies, & Common Parts

Description
Optical Coin Switch

T-350
9801-099-001

T-450
9801-099-001

Wiring Harness Part # by Model

Description

Wiring Harness, Door Lock

9627-791-003

9627-791-003

Cylinder & Tubback Kit

9732-354-002

9732-354-004

Wiring Harness, Drain,Thermo,DoorSol

9627-796-001

9627-796-001

Kit - Door Lock Assy. & Cam, replaces
9885-024-001

9732-347-001

9732-347-001

Data Cable

9806-015-001

9806-015-001

Wiring Harness P20/P21

9627-793-001

9627-793-001

Kit - Door cam replacement

9732-346-002

9732-346-002

Wiring Harness P8/P16

9627-794-001

9627-794-001

Kit - Locking Pawl replacement

9732-346-001

9732-346-001

Wiring Harness WaterValve/P19

9627-795-003

9627-795-003

Kit - Program Switch

9732-343-001

9732-343-001

Wiring Harness LED PCB

9627-797-001

9627-797-001

Kit - Electronic Pressure Sensor
Replacement

9732-315-001

9732-315-001

Harness P5/Pressure

9627-908-003

9627-908-005

Kit - Electronice Pressure Sensor

9732-314-001

9732-314-001

Wiring Assembly Yel. 32"

8220-064-023

8220-064-023

A & C series conversion to manual
start for large vault

9732-224-002

9732-224-002

Wiring Assembly Red 7”

9631-381-001

9631-381-001

Wiring Assembly Jumper Yel

8220-123-001

8220-123-001

Coin Acceptor switch kit w/ extra
actuator

9732-126-001

9732-126-001

Wiring Assembly Blu/Red

8220-001-230

8220-001-230

Wiring Assembly Blk/Blu

8220-001-231

8220-001-231

Kit - 3" Drain valve seal replacement

9732-327-001

Harness Power Terminal Block

9627-747-003

9627-747-003

RlrlRr|lrlwNR]=,]R]Rr]Rr]Rr]=]~

Drain Valve 3”

9379-202-001

Drain Valve 2"

9379-199-001

9379-199-001

Water Valve (Dual)

9379-183-012

9379-183-012

Diaphram

9118-049-003

9118-049-003

Cylinder Plug (1.5” Plastic)

9456-041-007

9456-041-007

Electronic Pressure Switch

9732-315-001

9732-315-001

Delta E Drive Display

9150-044-001

9150-044-001

Breaking Resistor 160 Ohms

9483-004-003

9483-004-003

Breaking Resistor 200 Ohms

9483-004-002

9483-004-002

Transformer, Main

8711-004-001

8711-004-001

Transformer, Control

8711-009-001

8711-009-001

Main Control Board

9473-010-001

9473-010-001

Data Cable (56")

9806-015-003

9806-015-003

Door Lock Gear Motor Assembly

9922-015-001

9922-015-001

Door Lock Latching Assembly

9885-024-001

9885-024-001

Door Handle Only

9244-091-001

9244-091-001

Door Switch

9539-492-001

9539-492-001

Coin Acceptor (After Serial #515483)

9021-041-001

9021-041-001

Coin Drop Screws

9545-053-002

9545-053-002

Retainer Coin Acceptor

9486-149-001

9486-149-001

Front Panel Screw

9545-008-014

9545-008-014

Front Panel Finisher Washer

8641-585-001

8641-585-001

Front Panel Spring Nut

8640-399-008

8640-399-008

Soap Box Screw

9545-008-012

9545-008-012

Soap Box Spring Nut

8640-399-007

8640-399-007

5/16 Hex Screw

9545-008-026

9545-008-026

Belt

9040-076-004

9040-076-005 x2

Top Lock Key #6324

9306-025-001

9306-025-001

Door Glass Gasket

9206-411-001

9206-419-001

buijpueH
uiod

Part # 8533-080-002 11/21 o



Kits &

Cabinet &
Front Panel

~
i
[}
@
(1)

o
()}
©
£

>
)

Water Inlet & | Chassis | Loading | Door

Electrical
Components

Accessories

Wiring
Harnesses

Lock

1es

Assembl

View

& Bearings

Door

Rear Channel

Cabinet and Front Panel Group Part # by Model

Key Description

1

Panel, Side (Left or Right) - stainless

T350

T450
9732-359-007

Qo
_|
=<

Panel, Right Side-stainless

9989-640-001

Panel, Left Side - stainless

9989-640-002

Screw, (Side Panel to Base)

9545-018-018

9545-018-013

|||~

Nut, Hex 1/4-20 UNC

8640-414-006

8640-414-006

*

Pad-Foam, Side Panel

0904-904-001

0904-904-001

Vault Assembly, Coin

9942-040-002

9942-040-002

Back-Coin Vault

9050-060-001

9050-060-001

x| D |Ww

Screw, #10B x 1/2

9545-008-026

9545-008-026

Chute-Coin

9119-031-001

9119-031-001

¥ |

Screw, 10B x 1/4

9545-008-001

9545-008-001

*

Bracket, Side Panel under front panel

9029-263-001

9029-263-001

Nut, Hex (to tub front)

8640-413-002

8640-413-002

Screw, #10B x 1/2

9545-008-026

9545-008-026

Panel, Control (Mounts Nameplate)

9989-557-001

9989-558-001

Screw, Control Panel to Sides

9545-008-026

9545-008-026

Nut, Expansion

8640-442-001

8640-442-001

Nameplate Decal, Control Panel (Blue)

9412-209-002

9412-211-002

Nameplate Decal, Control Panel (Black)

9412-209-001

9412-211-001

Label-Nameplate, RH (Blue)

8502-744-002

Label-Nameplate, RH (Black)

8502-744-001

Stop Button Mounting Plate

9452-725-001

9452-725-001

Kit-Stop button with harness & Switch

9732-223-001

9732-223-001

Accecptor, Coin-Optical switch w/harness

9021-041-001

9021-041-001

Retainer-Dual coin Accecptor

9486-149-001

9486-149-001

Screws, Coin Accecptor

9545-053-002

9545-053-002

Panel Assy, Front

9454-893-001

9454-894-001

Trim Edge Protector

9578-092-005

9578-092-005

Screw, Hex- To Control Panel

9545-008-031

9545-008-031

Nut, Spring- To Control Panel 10/32

8640-442-001

8640-442-001

Screw, Flat Head- Front to Sides

9545-008-014

9545-008-014

Washer, Finish

8641-585-001

8641-585-001

Nut, Spring-To Front Panel

8640-442-001

8640-442-001

Label, Door Opening-Blue

8502-757-002

8502-757-002

Label, Door Opening-Black

8502-757-001

8502-757-001

Label, Warning Risk of Injury-Blue

8502-759-002

8502-759-002

Rl INININIAINIPrIR,]AINIPlIRrlRrlRrlRrlR,rlRrlAlRD~ININIRlR,rlRr]lolRrlRIN]OJO|R,]=]N

Key Description T350 T450 QTY
16 | Bumper-Loading door 9051-055-001 | 9051-055-001 1
& Nut, 1/4-20 UNC, 2B 8640-414-006 | 8640-414-006 1
17 | Door, Lower Service (includes handle & Rivits) 9960-286-001 | 9960-286-002 1
18 | Handle (bumper guard) 9244-086-001 | 9244-086-002 1
* Rivet 9491-009-003 | 9491-009-003 4
19 | Screw Mtg., Flat Head 9545-008-030 | 9545-008-014 2
20 | Washer, Finish 8641-585-001 | 8641-585-001 2
& Nut, Spring 8640-399-008 | 8640-399-008 | 2
21 | Coin Box Assy, Blue 9807-099-002 | 9807-099-002 1
21 | Coin Box Assy, Black 9807-099-004 | 9807-099-004 1

o Part # 8533-080-002 11/21

=L
)
3
=
5
@

ui0)

Part # 8533-080-002 11/21 0



Accessories

Wiring
Harnesses

Cabinet &
Front Panel

Cylinder, Seals,

Water Inlet & | Chassis | Loading | Door

Electrical
Components

Lock

0
g

Assembl

View

& Bearings

Door

Rear Channel

Cabinet and Front Panel Group Part # by Model Continued

29

\

Description

Panel Top, Assembly (includes catch)

9989-498-002

9989-498-004

32

Notes

ui0)

=L
)
3
=
5
@

Catch, Top Panel

9086-017-001

9086-017-001

Rivit-Catch, Top Panel

8638-190-009

8638-190-009

Lock, Top (w/Key)

8650-012-003

8650-012-003

Lock Spacer

9538-189-001

9538-189-001

E N Y S

Key, Top- # 6324

6292-006-007

6292-006-007

Cam, Lock-Top

9095-049-001

9095-049-001

Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

Washer Flat 5/16

8641-581-008

8641-581-008

Screw, Locator

9545-008-023

9545-008-023

Plastic Sleeve, Locator

9355-001-001

9355-001-001

Locator Post

9467-024-001

9467-024-001

Nut, Locator Post

8640-411-003

8640-411-003

Door, Dispenser

9108-095-005

9108-095-005

Post, Door Mounting

9467-025-001

9467-025-001

Pin, Plain-SS

9451-191-001

9451-191-001

Screw, Disp.Post Mtg

9545-045-002

9545-045-002

Dispenser, Soap

9122-005-004

9122-005-004

Gasket, Dispenser

9206-416-001

9206-416-001

Nut,Spring-S5

8640-399-007

8640-399-007

Screw, Disp. Mtg

9545-008-012

9545-008-012

Flow Restrictor

9475-002-002

9475-002-002

Plastic Plug 1 1/2"-(inside cylinder)

9456-041-007

9456-041-007

Hose-Dispenser outlet

9242-450-002

9242-450-002

Bracket, Side Panel under front panel

9029-263-001

9029-263-001

Rl |~ INIRARIBDIR,]R,]DININIEININININ|IR,Rr]~]—

Nut, Hex (to tub front)

8640-413-002

8640-413-002

o Part # 8533-080-002 11/21

Part # 8533-080-002 11/21 o



Kits &

Cabinet &
Front Panel

Rear

Door

Electrical
Components

Control

Accessories

Cylinder, Seals,

Lock

Water Inlet & | Chassis | Loading

1es

Assembl

Wiring
Harnesses

View

& Bearings

Door

& Drain

Rear Channel

Panel

Rear View Access Part # by Model

Description

1 | Drive Motor, 3 Phase (Inverter duty) 9732-227-001 | 9732-127-014 1
2 | Pulley, Motor 9453-180-001 | 9453-181-001 1
* | Set Screw,Sqg.Hd(motor pulley) 9545-028-015 | 9545-028-015 2
3 | Rod, Motor Mtg 9497-222-002 | 9497-222-002 1
4 | Screw (end of motor rod) 9545-029-005 | 9545-029-005 1
* | Lockwasher (end of motor rod) 8641-582-014 | 8641-582-014 1
5 | Motor Bushing (Rubber) after Serial # 530726 9053-082-001 | 9053-082-001 2
6 | Clamp-Worm, 316SS, 1.5" (for Rubber bushing) Start #530726 8654-117-019 | 8654-117-019 2
7 | Strap Bracket, Motor Tension 9029-206-002 | 9029-206-002 1
8 | Nut, Strap to Motor 10/32 UNF 8640-413-002 | 8640-413-002 | 1
* | Washer #10 8641-581-006 | 8641-581-006 1
9 | Spring, Belt Tension 9534-319-002 | 9534-319-002 1
10 | Pulley, Driven 9453-168-005 | 9453-168-006 1
* | Tolerance Ring  driven pulley 9487-234-001 | 9487-234-003 1
11 | Screw 1/2-13x1 1/4” 9545-017-009 1
11 | Screw 5/8-11x1/1/2" Driven pulley 9545-060-001 1
12 | Lockwasher 1/2” 8641-582-016 1
12 | Lockwasher 5/8" 8641-582-018 1
13 | Washer, Flat 1/2” 8641-581-026 1
13 | Washer, Flat 5/8x2 1/4" 8641-581-032 1
14 | Drive Belt 9040-079-004 | 9040-079-005 | 1
15 | Channel, Rear 9947-025-001 | 9947-026-001 1
16 | Screw Mtg rear channel 9545-008-026 | 9545-008-026 | 4
* | Nut, Spring Rear Channel MTG 8640-399-008 | 8640-399-008 | 4
17 | Cover, Power Terminal Block 9074-267-001 | 9074-267-001 1
18 | Screw, 9545-008-026 | 9545-008-026 | 1
19 | Hose, Overflow Vent Top 9242-463-002 | 9242-463-003 1
20 | Clamp, Hose Vent 8654-117-008 | 8654-117-008 2
21 | Hose, Overflow to drain 9242-449-002 | 9242-449-002 1
22 | Clamp, Hose overflow to drain 8654-117-018 | 8654-117-018 2
23 | Hose, Pressure Switch 9242-175-000 | 9242-175-007 1
* | Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 1
* | Vaccuum Breaker Mtg Bracket 9029-266-001 | 9029-077-001 1
* | Vaccum Breaker ALL 9610-001-001 | 9610-001-001 1
* | Clamp, Hose to Vacuum Breaker 8654-117-008 | 8654-117-014 1
24 | Hose, Vacuum Breaker to tub 9242-458-001 | 9242-458-002 1
25 | Plastic Plug 7/8" Electrical Connection 9456-041-006 | 9456-041-006 2
26 | Bushing, 7/8 9053-067-002 | 9053-067-002 | 1

1

Panel Assy., Back

9454-632-001

9989-562-001

Screw Panel Mtg.#10Bx1/2"

9545-008-026

9545-008-026

—
o

Nut, Spring

8640-399-004

8640-399-004

Screw, To Base-1/4x3/4

9545-030-002

9545-030-002

Clip - Hose Tie Back

9083-114-001

Strap Tie, Adjustable Rachet

9544-040-001

@ Part # 8533-080-002 11/21

23

11, 12, 13

14

buijpueH
uiod

Part # 8533-080-002 11/21 @



Kits &

Cabinet &
Front Panel

Cylinder, Seals,

Door

Water Inlet & | Chassis | Loading

Electrical
Components| Rear Channel

Accessories

Wiring
Harnesses

1es

Assembl

& Bearings View

Lock

Door

Description

Bearings and Seal Kit

Cylinder, Seals & Bearings Part # by Model

9732-219-008

9732-219-005

Housing, Bearing- Assembly (items #2-#6)

9803-179-003

9803-186-001

2 | Housing, Bearing 9241-169-002 | 9241-180-002
3 | Bearing, Front (LARGE) 9036-159-009 | 9036-159-005
4 | Bearing, Rear (SMALL) 9036-159-008 | 9036-159-004
5 | Spacer, Bearing 9538-158-001 | 9538-167-001
6 | Ring, Bearing Retainer 9487-238-001 | 9487-238-003
7 | Tub Back Mating Ring 9487-261-002 | 9487-261-003
8 | Seal, Large 9532-140-009 | 9532-140-009
9 | Seal, Small 9532-140-003 | 9532-140-006

Ring, Seal Mounting

9950-042-001

9950-048-001

Back Assy, Tub 2 piece

9732-016-001

9962-013-002

Bolt, Tub End of Bearing Housing (1/2” x 1 1/4")

9545-017-009

Nut 1/2"

8640-417-005

Lockwasher 1/2" (ext. tooth)

8641-581-034

Bolt 5/8-11x1 1/2” Tub end of bearing housing

9545-060-001

Washer-Flat, 5/8"

8641-581-040

Lockwasher 5/8”

8641-582-018

Nut 5/8”

8640-425-001

Support Arm Assy, Bearing Housing

9991-057-002

9991-056-002

Bolt Pulley End of Bearing Housing (3/8” x 1 1/2")

9545-029-003

Nut, Flange Locking 3/8"

8640-415-004

Bolt Pulley end of bearing housing (7/16-14x2")

9545-059-002

Nut, Flange Locking 7/16”

8640-416-005

Pulley, Driven

9453-168-005

9453-168-006

Ring, Tolerance

9487-234-001

9487-234-003

Washer 1/2”

8641-581-026

Washer 5/8"

8641-581-032

Bolt 1/2-13 x 1 1/4”

9545-017-009

Bolt 5/8-11x11/2"

9545-060-001

Lockwasher 1/2" Ext. tooth

8641-582-016

Lockwasher 5/8 Ext. tooth

8641-582-018

Cylinder Assy Before Serial # W1.20190.XXX

9732-354-002

9732-354-004

Cylinder Assy After Serial # W1.20190.XXX

9848-164-001

9848-166-001

Tub and Cylinder Assy.

9869-029-001

9869-031-001

Tub Assembly

9930-160-001

9930-162-001

L B I I I I B B B I B I (e N el (o) e I o)W le N (e I e N o) e NN e NN I U N It N I I B N I I B B

@ Part # 8533-080-002 11/21

14

buijpueH
uiod

Part # 8533-080-002 11/21 @



Accessories

18

Door Lock Part # by Model

9885-024-001

10

9885-024-001

Door Lock Part # by Model Contuied

Key Description T350 T450 QTY
10 | Screw, Hx. 10-32 x 1" 9545-012-020 | 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 | 8640-413-004 | 2
12 | Spring, Return 9534-364-001 | 9534-364-001 | 2
13 | Pin, Guide 9451-193-001 | 9451-193-001 1
14 | Ring, Retaining 9487-200-005 | 9487-200-005 | 1
15 | Washer 8641-581-031 | 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 | 9539-461-008 1
17 | Shield, Switch 9550-169-003 | 9550-169-003 | 3
18 | Screw 4-40 x 5/8" 9545-020-001 | 9545-020-001 | 2
18 | Nut, Twin 4-40 8640-401-001 | 8640-401-001 | 1
19 | Switch, Locking Sensing 9539-461-007 | 9539-461-007 | 2
20 | Actuator, Switch Locking 9008-006-003 | 9008-006-003 | 1
21 | Screw 4-40x 1 1/8” 9545-020-003 | 9545-020-003 | 2
21 | Nut, Twin 4-40 8640-401-001 | 8640-401-001 | 1
22 | Pin, Dowel 9451-181-004 | 9451-181-004 1
* | Spacer Sensor 9538-182-001 | 9538-182-001 &
* | Shim, Door Lock, Thin 9552-037-001 | 9552-037-001 | AR
* | Screw, Lock mtg 1/4"-20 x 3/4” 9545-018-004 | 9545-018-004 | 3
* | Lockwasher 1/4” Ext tooth 8641-582-007 | 8641-582-007 3
* | Harness Door-Switches, P4 9627-791-003 | 9627-791-003 1
* | Switch, Door Hinge 9539-492-001 | 9539-492-001 1
* | Wire Assy, Red 8220-063-025 | 8220-063-025 | 1
* | Wire Assy, Black 8220-063-026 | 8220-063-026 | 1
* | Door Stud Pin, 3/16” x 3/4” 9451-181-004 | 9451-181-004 1

9982-346-001

9982-346-001

8641-581-030

8641-581-030

9008-005-001

9008-005-001

9732-346-002

9732-346-002

8641-569-003

8641-569-003

9487-200-004

9487-200-004

9029-163-001

9029-163-001

8640-413-002

8640-413-002

") 16
& 2
)
:.g £ 13
¥ @ 11
7}
< 14
1] 12 |
o @ 7 o
c w0
IE g
S5
- 21
& 2
9L 19
% I 33
S 2 20 .
T
=
2 C—— =
2 =
> =y
S -
2 =
)
)
n c
5
=4
= 1
= -]
O
S%
as
[=)]
=5
T 8
o QA
-
Key Description
a 33 | Lock Assy, Complete (#1-22) (includes #1 thru #22)
E 1 | Plate Assy, Door Lock
o 2 | Washer, Flat
o o 3 | Actuator, Latching Switch
E =l 4 | Pawl, Locking
= _':u 5 | Washer, Spring
E 2 6 | Ring, Retaining
-
; &) 7 | Bracket Switch
8 | Nut, Hex 10-32 UNF
9 | Spring, Actuating

9534-364-002

9534-364-002

o I T I I IV I I I S

Electrical
Components

@ Part # 8533-080-002 11/21

=L
)
3
=
5
@

ui0)

Part # 8533-080-002 11/21 @



Accessories

Kits &
Assemblies

Wiring
Harnesses

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
Lock & Bearings

Door

Door

Key Description

Gear Motor Door Lock Assembly

9892-015-001

9892-015-001

Notes

ui0)

=L
)
3
=
5
@

9985-190-001

9985-190-001

9985-189-001

9985-189-001

9029-204-001

9029-204-001

9538-157-021

9538-157-021

9001-063-001

9001-063-001

9586-001-001

9586-001-001

9534-350-001

9534-350-001

9914-137-015

9914-137-015

9545-044-003

9545-044-003

9545-031-011

9545-031-011

9545-046-007

9545-046-007

9527-007-001

9527-007-001

9497-225-011

9497-225-012

9627-796-001

9627-796-001

Il el B N N e S o NI I AN S I

[=)]
=
©
©
o
-
* | Actuator Assembly (Includes 1-10, Rod NOT included)
w o
D
- E 1 | Bracket Assy, Slide Lock Actuator
5 3 2 | Bracket Assy, Slide - Unlock
3 | Bracket Slide Lock
&g
- e 4 | Spacer, Plastic
9 c
c © 5 | Arm - Door Lock
(= =
5 8 6 | Thermoactuator - Door Lock Relay 120v
T @l 7 | Spring - Extension
; & 8 | Motor & Gear Assembly 120v
= 42 9 | Screw -Hxwshrhdslsems, 6-32 x 3/16
g g 10 | Cross Recessed PAn Hd Tapping screw
© 8 11 [ Screw - hxwshdsl 10-24 - 1.25f, ctd
w § 12 | Standoff-Wire
o * | Rod, Door Lock
t_e fl_* | Harness, Door Lock/Drain, P17
=
g ©
9o o

@ Part # 8533-080-002 11/21

Part # 8533-080-002 11/21 @



Accessories

1es

Kits &
Assembli

Wiring
Harnesses

Cabinet &
Front Panel

View

L)
]

(7))
3 o
wn c
‘:I-
o 3
=4
;ozi
O

Water Inlet & | Chassis | Loading | Door
Door Lock

Rear Channel

Electrical
Components

Loading Door Part # by Model

Key Description T350 T450 QrY
* | Loading Door, Complete #1-10 9960-308-001 | 9960-309-001 | 1
1 | Loading Door, Ring 9487-264-002 | 9487-265-002 1
2 | Gasket, Loading Door 9206-411-001 | 9206-419-001 1
3 | Window, Loading Door 9635-018-001 | 9635-016-001 1
* | Shaft Assy, Locking (includes 4 thru 7) 9913-134-003 | 9913-134-003 1
4 | Shaft, Door Locking 9537-195-002 | 9537-195-002 1
5 | Cam, Locking 9095-040-002 | 9095-040-002 | 1
6 | Pin, Groove (1 1/4) 9451-181-005 | 9451-181-005 1
7 | Pin, Groove (3/4) 9451-181-004 | 9451-181-004 1
8 | Spring, Lock Cam 9534-360-002 | 9534-360-002 | 1
9 | Handle, Door 9244-091-001 | 9244-091-001 1
10 | Pin, Door Handle (groove) 9451-181-005 | 9451-181-005 1
11 | Door Hinge Assembly Mounts to Tub Front 9955-030-001 | 9955-030-001
* | Shim, Loading Door Hinge (Thin) 9552-036-001 | 9552-036-001 2
* | Screw, 5/16-18x3/4 9545-014-009 | 9545-014-009 | 3
* | Lock Washer, 5/16 8641-582-009 | 8641-582-009 | 3
12 | Leaf Assembly-Hinge, Top 9845-008-001 | 9845-008-001 1
13 | Leaf Assembly-Hinge, Bottom 9845-005-002 | 9845-005-002 1
* | Screw, 5/16x5/8 9545-056-002 | 9545-056-002 | 3
14 | Bumper-Loading Door 9051-055-001 | 9051-055-001 1
* | Nut, 1/4, 20UNC, 2B 8640-414-006 | 8640-414-006 | 1

@ Part # 8533-080-002 11/21

=L
)
3
=
5
@

ui0)

Part # 8533-080-002 11/21 @



Accessories

Description

1es

Door Hinge Assembly (mounts to tub front)

Loading Door Hinge 180 Degree Opening

9955-030-001

9955-030-001

Drain Valve Group Part # by Model

* | Shim, Loading Door Hinge (Thin)

Kits &

9552-036-001

9552-036-001

* | Screw, 5/16-18x3/4

Assembl

9545-014-009

9545-014-009

*

Lock Washer, 5/16

8641-582-009

8641-582-009

Leaf Assembly-Hinge, Top

9845-008-001

9845-008-001

Leaf Assembly-Hinge, Bottom

9845-005-002

9845-005-002

Wiring
Harnesses

Screw, 5/16x5/8

9545-056-002

9545-056-002

X|h|WIN

Red Wire (Door Close Switch)

8220-063-025

8220-063-025

*

Black Wire (Door Close Switch)

8220-063-026

8220-063-026

Switch, Door Hinge Close (Plunger)

9539-492-001

9539-492-001

Door Ring

9487-264-002

9487-265-002

Cabinet &
Front Panel

Gasket, Door Glass

9206-411-002

9206-419-001

Window, Cloths

9635-018-001

9635-016-001

Key Description Part Number Qty
1 Valve, Drain (includes #2 thru #11 9379-202-001 1 T
Q
2 Body, Valve (w/ball) 9064-072-001 1 g_ 9
3 | Motor & Gear Train (complete) 9914-137-023 1 55
4 Plate, Motor Mtg 9452-538-001 1 Q
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001 1

Trim Edge Protector

9578-092-004

9578-092-005

¥x|O|]o|N|o|W»

View

Bumper-Loading Door

9051-055-001

9051-055-001

*

Nut, 1/4, 20UNC, 2B

8640-414-006

8640-414-006

[ IS IS IS SO IS IS S S IOV i S OV IOV IOl

Cylinder, Seals,
& Bearings

Lock

Door

Door

(=)}
=
©

0]

o
|
i

(7]

]

)
=
O
]
wd
k7]

o
(=]

)

[
wd
;

Rear Channel

Electrical
Components

@ Part # 8533-080-002 11/21

Part # 8533-080-002 11/21 e



)
(]
=
o
0
7]
(]
Q
(]
<

Key Description

Chassis and Drain Part # by Model

g 1 | Base Assy,Frame 9945-119-002 | 9945-116-002 1
l.T-: 2 | Outer Tub Assy 9930-160-001 | 9930-162-001 1
GE) 3 | Tub & Cylinder Assy 9869-029-002 | 9869-031-001 1
a 4 | Ring Assy, Tub Mtg-Front 9950-057-002 | 9950-051-004 | 1
<(n 5 | Bolt, 1/2-13x1 1/4 (Ring to Base) 9545-017-009 4
o g 5 | Nut, Wizlock, 1/2-13 (Ring to Base) 8640-417-005 4
£ § 5 | Bolt, 5/8-11x1 1/2 (Ring to Base) 9545-060-001 | 4
B 5 | Nut, Wizlock, 5/8-11 (Ring to Base) 8640-425-001 | 4
T * | Ring Assembly, Tub Mounting, Rear 9950-058-002 | 9950-049-002 | 1
o E 6 | Back Ass'y, Tub 9962-016-001 | 9962-013-002 | 1
"g' g 7 | Ring Assy.Clamp Tub Mtg.- Rear 9950-046-002 | 9950-056-002 1
aE 8 | Bolt, 3/8-16x1 1/2 9545-029-003 12
S ﬁ_? 8 | Nut, wizlock, 3/8-16 8640-415-004 12
8 | Bolt, 7/16-14 x 2 9545-059-002 | 12
5 8 | Nut, Wizlock, 7/16-14 8640-416-005 | 12

> 8 | Lockwasher 8641-582-018
S 8 | Nut, Hex 5/8-11 8640-425-001 | 4
g g * | Shim, Support Assembly (thin) 9552-038-003 | 9552-038-001 | AR
wn c 9 | Hose, Tub to Drain Valve 9242-468-001 | 9242-456-001 1
a'; § 10 | Clamp, Hose (Tub to Drain Valve) 8654-117-014 | 8654-117-014 2
E : 11 | Valve, Drain 9379-199-001 | 9379-200-001 1
3‘ 12 | Hose, Drain Valve to Tube 9242-451-002 | 9242-457-001 1
Ly 13 | Clamp, Hose (Drain Valve to Tube) 8654-117-014 | 8654-117-014 2
8 9 14 | Bracket, Drain Valve 9029-005-001 1
Q- * | Screw, Valve to Bracket 12ABx1/2 9545-008-026 | 9545-008-026 2
o 15 | Tube Assy, Drain 9915-125-002 | 9915-119-002 1
._g § 16 | Screw Tube (Bracket to Base 1/4Bx3/4 9545-030-002 | 9545-030-002 | 2
g [a) 17 | Hose, Overflow to drain 9242-449-002 | 9242-449-002 1
- 18 | Clamp, Overflow Hose 8654-117-015 | 8654-117-015 1
1) 19 | Fill Hose, Vacuum Brkr. to Tub 9242-458-001 | 9242-458-002 1
§ * | Dispenser Soap 9122-005-004 | 9122-005-004 1
5 * | Gasket, Dispenser 9206-416-001 | 9206-416-001 1
25 * | Nut Spring SS 8640-399-007 | 8640-399-007 | 4
3 E 20 | Hose, Dispenser to Tub 9242-450-002 | 9242-450-002 1
E .‘:u * | Clamp, Dispenser Hose 8654-117-008 | 8654-117-008 2
q“; CL) 21 | Hose, Pressure Switch 9242-175-000 | 9242-175-007 1
§ § * | Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 1

Electrical
Components

@ Part # 8533-080-002 11/21

>
(@]
ao
5 3
Q

Part # 8533-080-002 11/21 @



Accessories

Notes

Kits &

Assemblies

Wiring

Harnesses

Cabinet &

View |Front Panel

Rear

& Bearings

)
((°}
()}
(7]
c
()]
-
£
=
O

Door
Lock

Door

& Drain

Water Inlet Valve Breakdown Part # by Model

Water Inlet & | Chassis | Loading

Electrical

Components| Rear Channel

Panel

Control

Key Description T350 T450 QTY
* | Valve, Water Inlet (includes 1 thru 6) 9379-183-012 | 9379-183-012 2
1 | Screen, Inlet end of valve 9555-056-001 | 9555-056-001 2
2 | Coil Assy., 120 V Invensys 9089-017-001 | 9089-017-001 2
3 | Diaphragm Invensys (Viton) 9118-049-002 | 9118-049-002 2
3 | Diaphragm Invensys (EPDM) 9118-049-001 | 9118-049-001 2
3 | Diaphragm Invensys (EPDM NSF) 9118-049-003 | 9118-049-003 2
4 | Guide, Solenoid Invensys 9211-021-002 | 9211-021-002 2
5 | Armature Invensys 9015-008-001 | 9015-008-001 2
6 | Spring, Armature Invensys 9534-298-001 | 9534-298-001 2

@ Part # 8533-080-002 11/21

ejeq

=L
)
3
=
5
Q

sued

Part # 8533-080-002 11/21 e



Accessories

1es

Kits &
Assembl

Wiring
Harnesses

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Lock

Door

Water Inlet & | Chassis | Loading
& Drain

Electrical
Components| Rear Channel

Control
Panel

Water Inlet & Rear Channel

Description
1 | Channel Assembly, Rear 9947-025-001 | 9947-026-001 1
2 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 4
* | Nut, Spring 8640-399-007 | 8640-399-007 4
3 | Mounting Plate Water Valves 9452-813-001 | 9452-813-001 1
4 | Nut-Elastic stop, #10-32 8640-413-004 | 8640-413-004 2
5 | Valve, Water Inlet (dual outlet) (see Water Inlet Valve Breakdown for individual 9379-183-010 | 9379-183-010 2
parts)
6 | Screw, Valve Mtg 9545-008-026 | 9545-008-026 4
7 | Wire-Assy, Jumper, Yellow 8220-123-001 | 8220-123-001 1
8 | Shield over Water Valves Plastic 9550-194-001 | 9550-194-001 1
9 | Push Clip 9083-121-001 | 9083-121-001 2
10 | Vacuum Breaker 9610-001-001 | 9610-001-001 1
* | Bracket, Vacuum Breaker 9029-266-001 | 9029-077-001 1
* | Vacuum Breaker Cap (Red) 0935-135-002 | 0935-135-002 *
11 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 4
* | Clamp, Hose to Vacume Braker 8654-117-014 | 8654-117-014 1
* | Hose, Vacuum Breaker to Tub 9242-458-001 | 9242-458-002 1
* | Clamp, Tub End 8654-117-009 | 8654-117-009 1
12 | Hose, Valve to Vac. Braker 9242-453-020 | 9242-453-020 4
* | Hose, Cold, Vac. Brkr. dispenser 9242-453-007 | 9242-453-016 1
* | Hose, Hot, Vac. Brkr. dispenser 9242-453-020 | 9242-453-017 1
13 | Clamp, Hose-Worm 8654-117-015 | 8654-117-015 12
14 | Hose, overflow Suds 9242-463-003 | 9242-463-003 4
* | Clamp, Hose-Spring (overflow to tub back) 8654-117-018 | 8654-117-018 2
15 | Plate Assembly, Drive Mounting 9982-382-001 | 9982-382-001 1
16 | Nut-#10-32UNF, 2B 8640-413-002 | 8640-413-002 4
17 | VFD Delta “E drive 208-240 volt 9375-032-004 | 9375-030-002 1
* | Key Pad-Display Delta “E” Drive 9150-044-001 | 9150-044-001 1
* | VFD Cooling Fan 9189-013-001 | 9189-013-001 1
18 | Cable-Data, Communication 9806-015-001 | 9806-015-003 1
19 | Bushing, 7/8 9053-067-002 | 9053-067-002 1
20 | Clip Strain Relif 8618-037-001 1
21 | Plug, 7/8 9545-041-006 | 9545-041-006 1
22 | Bracket, Terminal-Mounting 9029-265-001 | 9029-265-001 1
23 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 4
24 | Label-Warning 8502-639-001 | 8502-639-001 1
25 | Strip-Terminal Marker 9558-025-001 | 9558-025-001 1
26 | Terminal Block 9897-033-002 | 9897-033-002 1
27 | Screw-Phillips, 6ABx3/4 9545-031-010 | 9545-031-010 2
28 | Harness-Power, Terminal Block 9627-747-003 | 9627-747-003 1
29 | Bushing, 1” 9053-067-004 | 9053-067-004 1
30 | Terminal Lug, Solderless 8652-134-001 | 8652-134-001 1
31 | Lock-Washer Extooth #10 8641-582-006 | 8641-582-006 1
31 | Screw, #10-32 TTX 1/2 GRN 9545-008-027 | 9545-008-027 1
32 | Bushing, 3/4 9053-067-001 | 9053-067-001 1

Part # 8533-080-002 11/21

19 242527 96

Key Description

35 | Wire Assy, Jumper

T350
8220-117-002

T450
8220-117-002

36 | Screw, #6-32x5/16

9545-044-006

9545-044-006

37 | Nut, #6-32

8640-411-003

8640-411-003

* | Cover Controls

9074-267-001

9074-267-001

* | Screw-#10Bx1/2

9545-008-026

9545-008-026

* | Label-Warning, Notice

8502-761-001

8502-761-001

RN

=L
)
3
=
5
@

Part # 8533-080-002 11/21 @



Description
1 | Trough Assy,Control 208-240 volt (all parts below 7-28 & trough)

9857-201-001

9857-203-001

Accessories

* | Trough only

9839-018-001

9839-018-001

9545-008-026

9545-008-026

8641-582-006

8641-582-006

9003-337-001

9003-337-001

9545-008-026

9545-008-026

9545-008-027

9545-008-027

8641-582-006

8641-582-006

8711-004-001

8711-004-001

9545-008-026

9545-008-026

8641-582-006

8641-582-006

8220-001-230

8220-001-230

8220-001-231

8220-001-231

9897-026-004

9897-026-004

9545-045-012

9545-045-012

9631-381-018

9631-381-018

9200-001-002

9200-001-002

8636-018-001

8636-018-001

8502-716-001

8502-716-001

9473-006-001

9473-006-001

9548-285-001

9548-285-001

9627-796-001

9627-796-001

9545-008-027

9545-008-027

% * | Screw, Trough Sides
°: i * | Lockwasher Exttooth #10
-E § 2 | Angle Support Trough
2 * | Screw, Trough Bracket
w 3 | Screw GRN. #10-32x 1/2"
g‘ g * | Lockwasher #10
= g 4 | Transformer, Control 208/240 (Secondary Voltage to 115 volts)
; é 5 | Screw, Mtg #10Bx1/2"
— * | Lockwasher #10
L] 2 6 | Wire Assy-BLK/RED, 8 1/2"
‘g g 7 | Wire Assy-BLK/BLUE, 8 1/2"
% g 8 | Terminal Block Assy, POWER
O r * | Screw, Mtg 8Bx3/8"
o 9 | Wire Assy, RED, #36, 7"
| 10 | Fuse Holder
€ > * | Fuse 1.5 amp
@ * | Label Fuse 1.5 amp
g 28l 11 | PCB assembly Relay Main
&+ | support-PCB, 3/8 Edge Holding
g § 12 | Harness Drain/Therm/Sol, P17
SR 13 | Screw GRN. #10-32x 1/2”
5 * | Lockwasher #10

8641-582-006

8641-582-006

* | Lug, Grounding

8652-130-037

8652-130-037

Harness P19/Water Valve

9627-795-003

9627-795-003

Door
Lock
N

15 | Harness P8/P16

9627-794-001

9627-794-001

16 | Harness P20/P21

9627-793-001

9627-793-001

17 | Bushing , Wire 7/8

9053-067-002

9053-067-002

Door

18 | Standoff Twistlock

9527-002-002

9527-002-002

19 | Switch, Pressure

9539-457-004

9539-457-004

* | Screw, Mtg #8Bx1/4"”

9545-045-001

9545-045-001

Harness P5/Pressure

9627-908-003

9627-908-005

& Drain
N

* | Harness Doorlock, Switch P4/P15

9627-791-003

9627-791-003

22 | Transformer, (Step Down)120VAC / 24 VAC 50/60hz

8711-009-004

8711-009-004

23 | Screw, Transformer #8Bx1/4"

9545-045-001

9545-045-001

* | Lockwasher #6 exttooth

8641-582-005

8641-582-005

24 | PCB assembly Control /Display

9473-010-001

9473-010-001

* | Kit-Pressure Sensor, Electronic

9732-314-001

9732-314-001

Water Inlet & | Chassis | Loading

Rear Channel

25 | Kit-Replacement, Pressure Sensor (only)

9732-315-001

9732-315-001

* | Support-PCB, 3/8", Edge Holding

9548-285-001

9548-285-001

26 | Transformer-120/18VAC, 5 VA

8711-015-001

8711-015-001

27 | Screw, 8B x 1/4

9545-045-001

9545-045-001

* | Wire Assy BLK/BLU

Electrical
Components

8220-001-233

8220-001-233

* | Wire Assy RED/BLU

8220-001-232

8220-001-232

E Il il il il i B Bl Bl S SR I B I RSN I S S I I B I o I Vs e W S IS IS B (O I ST S IS i N O I B I IOS I B N N (o I

g ) * | Stand-Off Twist - lok 9527-002-001 | 9527-002-001

c

g & * | Clamp, Cable 3/16" 8654-125-005 | 8654-125-005 | *
o

@ Part # 8533-080-002 11/21

Electrical Components - Top Compartment

ui0)

=L
)
3
=
5
@

14 12 10
Mechinical Pressure Switch

Electronic Pressure Sensor

Part # 8533-080-002 11/21 @



Kits &

Cabinet &
Front Panel

Cylinder, Seals,

Water Inlet & | Chassis | Loading | Door

Electrical
Components

Accessories

Wiring
Harnesses

1es

Assembl

& Bearings View

Lock

Door

Rear Channel

Description
Panel Control Assembly(panel only)

Control Panel Part # by Model

9989-557-001

9989-558-001

Screw, to Side Panels 5/16, Hxwshrhdundct #10Bx 1/2”

9545-008-026

9545-008-026

Plate-Latch, Top

9452-625-001

9452-625-001

Nut, #8-32

8640-412-005

8640-412-005

Post Locator Top

9467-024-001

9467-024-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

Locator Panel

9355-001-001

9355-001-001

Screw FillHDCR 10Bx1/2"” Guide

9545-008-023

9545-008-023

Spacer Pushbutton (Micro)

9538-192-001

9538-192-001

Pushbutton Control (coin)[Blue]

9035-062-001

9035-062-001

Pushbutton Control (coin)[Black]

9035-062-002

9035-062-002

Retainer Pushbutton (Micro)

9486-150-001

9486-150-001

Nut Hexelasticstop #4-40

8640-424-002

8640-424-002

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

PCB assembly Control /Display STOP

9473-010-001

9473-010-001

Nut Elasticstop #6-32

8640-411-002

8640-411-002

Nut-Hexkeps, #6-32

8640-411-003

8640-411-003

Harness LEDPCB

9627-797-001

9627-797-001

Harness Doorlock, Switches P4/P15

9627-791-003

9627-791-003

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

PCB assembly Mode lights

9473-005-001

9473-005-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

Accecptor-Coin, Optical

9021-041-001

9021-041-001

Retainer, Coin Accecptor

9486-149-001

9486-149-001

Screws, Torx, T-10, 4Bx5/8ss

9545-053-002

9545-053-002

Switch Assembly Emergency Stop (includes wire harness)

9732-223-001

9732-223-001

Spacer Plastic #8x5/16 E-Stop

9538-157-020

9538-157-020

Plate to mount e-stop button

9452-725-001

9452-725-001

Nuts-Hexkeps, #8-32

8640-412-005

8640-412-005

Plastic Shield over main PCB

9550-184-001

9550-184-001

Nuts-Hexkeps, #8-32

8640-412-005

8640-412-005

Nameplate,Control Panel (Blue)

9412-209-002

9412-211-002

Nameplate,Control Panel (Black)

9412-209-001

9412-211-001

Label Name Plate RH (Blue)

8502-744-001

Label Name Plate RH (Black)

8502-744-001

Motor Ass'y, Door Locking (see Door Lock Group for parts breakdown)

9922-015-001

9892-015-001

31 | Nuts-Hexkeps, #8-32 8640-412-005 | 8640-412-005
* | Battery 8612-001-001 | 8612-001-001
32 | Cable, USB 9806-022-001 | 9806-022-001
33 | Screw-Torx T10, #4-40x3/8ss 9545-020-004 | 9545-020-004
34 | Nut, Spring 8640-399-008 | 8640-399-008

NIN|Rr|RrlWlRr R, R,rlPrPlW]R,rWIR NP, ININIRINI~R,IN]R,RrlrlOlR,rlAINIR,]R,R,RININININNINIR]D]—-

@ Part # 8533-080-002 11/21

AEXTER
R o

SRENTEIR

>
(@]
ao
5 3
Q

Part # 8533-080-002 11/21 @



Accessories

1es

Labels and Diagrams WCO Models

Notes

Kits &

Assembl

ui0)

=L
)
3
=
5
@

Wiring
Harnesses

Description

Wiring Diagram and Schematic, Coin 9506-525-001 | 9506-529-001 1
Instructions Spin Direction 8507-273-001 | 8507-274-001 1
Transient Voltage Surge Suppressor Infomational 8507-330-001 | 8507-330-001 1
Label High Voltage Warning 8502-614-004 | 8502-614-004 1
Label Fusing & Installation 8502-619-004 | 8502-619-004 1
Label Quality 8511-001-002 | 8511-001-002 | 1
Label, Door Opening-Blue 8502-757-002 | 8502-757-002 |1
Label, Door Opening-Black 8502-757-001 | 8502-757-001 |1
Label, Warning Risk of Injury-Blue 8502-759-002 | 8502-759-002 |1
Label, Warning Risk of Injury-Black 8502-759-001 | 8502-759-001 |1
Manual-Operators 8514-224-001 | 8514-226-001 |1

Cabinet &
Front Panel

View

L)
]

(7))
3 o
wn c
‘:I-
o 3
=4
;ezi
O

Door
Lock

ol

DO HOT TRY TO OPEN DOOR WHEM

THE DEUM IS STILL TURMNING
YOU SEE WATER 1N THE WiNDOW
ANY CYCLE LIGHT IS STILL OM

Door

D

iF POWER IS5 INTERRUPTED

THERE WiLL AE A 2-3 BMNUTE DELAY
REFORE THE DOOA CAN BE OPENED

Water Inlet & | Chassis | Loading

Electrical
Components| Rear Channel

A

-

P

HEVER ALLOW CHILDREN TO

OPFERATE THE MACHIME

PLAY i OR AFOUND BUACHINE

@ Part # 8533-080-002 11/21

Part # 8533-080-002 11/21 @



. Cabinet & | wiring Kits & |5 cessories
View |Front Panel | Harnesses | ASssemblies

Rear

& Bearings

)
((°}
()}
(7]
c
()]
-
£
=
O

Door
Lock

Door

Water Inlet & | Chassis | Loading
& Drain

Electrical
Components| Rear Channel

Control
Panel

Section 9:

Coin Handling

Parts:

Wiring Diagrams

& Schematics &
maintenance Procedures

ov
. . 9 2
Optical Coin Acceptor g
Starting after serial# 515483
o
0
Description § g
Optical Coin Acceptor 9021-041-001 | 9021-041-001 1 g

Replacement Optical Sensor

9801-099-001

9801-099-001

Screw, Highth Bar, 3mm

9545-039-002

9545-039-002 2

Part # 8533-080-002 11/21

Ul
(=)
=
]

sued

Part # 8533-080-002 11/21 @



Electronic Acceptor Coin Drop

Setting the electronic coin acceptor switches

Kit - Electronic Acceptor Conversion for C-Series Washers
(USA and Canada)

Accessories

Some washer models come equipped with an electronic coin acceptor. Follow the instructions below for

()]

- setting the switches for the desired country and currencies. E .
°: -g Key Description - o
-"é 9 KIT - Electronic Acceptor Con- 9732-301-004 9732-301-004 9732-301-004 9732-301-004 1 1. The electronic coin acceptor has switch settings depending on the coins and country. See the table

7} version for C-Series Washers below for available values of the left and right coin inputs for the available countries. =]

< (USA and Canada)

" Contact the Dexter Factory . .
o3 for Other Countries WARNING: turn power off before and leave power off when changing the switches of the
£ § Electronic Coin Acceptor (USA 9021-077-001 9021-077-001 9021-077-001 9021-077-001 1 electronic coin acceptor.

3 E and Canada) _ _

T Harness for Electronic Coin 9627-909-001 9627-909-001 9627-909-001 9627-909-001 1 2. Turn power back on and test coins to ensure proper operation.

— Acceptor
f g Transformer 120/18VAC 8711-015-001 8711-015-001 8711-015-001 8711-015-001 1
ga Wire Assembly - Blue 8220-001-338 8220-001-338 8220-001-338 8220-001-338 1
— g
= - Wire Assembly - Orange/ 8220-001-235 8220-001-235 8220-001-235 8220-001-235 1
(@) ﬁ_— White

Coin Chute for Electronic Drop 9119-028-001 9119-028-001 9119-028-001 9119-028-001 1
5 5 Nut - Hex Elastic Stop 8640-424-002 8640-424-002 8640-424-002 8640-424-002 1 1‘
S Screw, Torx 9545-020-004 9545-020-004 9545-020-004 9545-020-004 4 |.
S Screw, Hex 9545-045-001 9545-045-001 9545-045-001 9545-045-001 4
E a Label, Informative 6102-017-001 6102-017-001 6102-017-001 6102-017-001 2
] E Label, Warning 8502-730-001 8502-730-001 8502-730-001 8502-730-001 1
g 8 Instructions, Installation 8507-466-004 8507-466-004 8507-466-004 8507-466-004 1
£ : Coin Chute for Electronic Drop 9119-030-001 9119-030-001 9119-030-001 9119-030-001 1
>
Q
i g
O U
<)
g »
58 N y
S (=]
' ]

0
2s / [_:-P = .
ol =) F%
£
O '
] I
Il 2. !
5 2 \
= O ﬂ j
B [
s 3 |
S

; \
- & ;
S o :
s O 1\
(SN -5 ) . .
9c Dip Switches
w o

O
$3
ER
Sa

@ Part # 8533-080-002 11/21 Part # 8533-080-002 11/21 @



Accessories

Coin Acceptor Switch Settings tor Switch Settin

C v /
B INDICATES SWITCH POSITION O ‘ m C C @ p g S
B INDICATES SWITCH POSITION

Canada Canada

ON ON ON

25¢, $1(0LD & NEW), $2(0LD & NEW) 25¢, $1(0LD & NEW), $2(0LD & NEW)
(NO' TOKENS) NORMAL SENSITMTY w m AND 880 TOKEN NORMAL SENSITIVITY

172345678 9101112131 1516

1es

United States

ON ON

ui0)

]
)
=
X

I
= S
2
a Q
<

25¢ AND §1 (NO TOKENS)
NORMAL SENSITIMITY

910111273 1415 16

123456768 910111213141516

OFF OFF

OFF OFF OFF
N N N

3
o wn
c g ON ON $1(0LD & NEW) AND $2(OLD & NEW) $1(0LD & NEW), $2(0LD & NEW)
" AND .880 TOKEN NORMAL SENSITIVITY
= 25¢ (NO TOKENS) BN LW (NO TOKENS) NORMAL SENSITWITY _—
s = TTTTT WM NORMAL SENSITVITY oFF o
T OFF ON ON
25¢ AND $2(0LD & NEW) 25¢, $2(0LD & NEW) AND
E _ T W LT W (NO TOKENS) NORMAL SENSITMITY - i B F B i 880 TOKEN NORMAL SENSITIVITY
& 2 $1 (NO TOKENS)
= @ NORMAL SENSITMITY OFF OFF OFF OFF
g m 910 111213 14 15 16 ON ON ON ON
R OFF OFF 25¢ AND $1(0LD & NEW) 25¢, $1(0LD & NEW) AND
8 E on N T T (00 o) Wi s min T o o s
B O
o= 25¢, §1 AND 880 TOKEN OFF OFF OFF OFF
TETTO wanangy (WA SO - - 25¢ (NO TOKENS) - . 25¢ AND 880 TOKEN
¢ ¢ B
; OFF OFF AEEEEEN NORMAL SENSITIVITY m Em NORMAL SENSITIVITY
-g o o OFF OFF OFF
NORIAL SENSITUIY o on o
10 11 1213 14 15 16 %Q(OLD & NEW) $2(OLD & NEW) AND
UT OFF - . . (NO TOKENS) NORMAL SENSITMVITY m m .880 TOKEN NORMAL SENSITIVITY
G N OFF OFF
wn £ $1 AND 880 TOKEN ON ON
<D NORMAL SENSITMITY $1(0LD & NEW) $1(0LD & NEW) AND
3 8 T2 03 115 16 B [ 1) (NO TOKENS) NORMAL SENSITMTY m m .880 TOKEN NORMAL SENSITIVITY
.g -] %FNF OFF OFF OFF
= o ON ON ON
> .880 TOKEN 25¢, $1(NEW ONLY), $2(NEW ONLY) 25¢, $1(NEW ONLY), $2(NEW ONLY)
o L CRMAL SEASITIVIY N [T W (N0 TOKENS) NORVAL SENSITMITY m m AND 880 TOKEN NORMAL SENSITNTY
g OFF OFF OFF OFF OFF
ON ON ON
° ON ON
$1(NEW ONLY) AND $2(NEW ONLY) $1(NEW ONLY), $2(NEW ONLY) AND
(a] 25¢, §1 AND 990 TOKEN (NO TOKENS) NORMAL SENSITMTY N W G0 0N HORMAL SENSTMY
NORMAL SENSITVITY R Reae et el
12345678 9 10 111213 14 15 16
OFF OFF OFF
g’ OFF OFF o o o
— ON ON 25¢ AND $2(NEW ONLY) 25¢, $2(NEW ONLY) AND
E 25¢ AND .990 TOKEN B W[ W (NO TOKENS) NORMAL SENSITMTY " wamn' Emi 880 TOKEN NORMAL SENSITIVTY
3 910 11 1213 14 15 16 NORMAL SENSITMTY OFF OFF
ON ON
OFF
25¢ AND $1(NEW ONLY) 25¢, $1(NEW ONLY) AND
) - LI (N0 TOKENS) NORMAL SENSITMITY " u WQ — HEJ L1180 TOKEN NORMAL SENSITIVITY
a $1 AND .990 TOKEN
© NORMAL SENSITMITY OFF OFF OFF
: 910 111213 1415 16 ON ON ON
(8} OFF $2(NEW ONLY) m M $2(NEW ONLY) AND
ON .l .. (NO TOKENS) NORMAL SENSITMVITY BEEEEEE B O e .880 TOKEN NORMAL SENSITIVITY
&g 990 TOKEN OFF OFF OFF
$ E TIT T M NORMAL SENSITVITY on on o
-_ $1(NEW ONLY) $1(NEW ONLY) AND
= _‘:u OFF B |11 ] (N0 TOKENS) NORMAL SENSITVITY e — m 880 TOKEN NORMAL SENSITWTY
= O
d L OFF OFF
= |
S o .
S 25¢ — one pulse on left washer/dryer input ,
* ‘ . 25¢ — one pulse on left washer/dryer input
3 $1 — one pulse on right washer/dryer input ¢ ‘ ht washer /d o
c S : — one puise on ri wasner/aryer mnpu
Qe 880 TOKEN — one pulse on left washer/dryer input P g y ‘p
= . . —
58 990 TOKEN — one pulse on right washer/dryer input $2 — two pulses on right quher/dryer nput
9 880 TOKEN - one pulse on right washer/dryer input
w o
O

990 TOKEN — one pulse on right washer/dryer input

Part # 8533-080-002 11/21 Part # 8533-080-002 11/21 @



Accessories

1es

Kits &
Assembli

iring

W

Harnesses

Cabinet &
Front Panel

View

& Bearings

~
i
[}
@
(1)

o
()}
©
£

>
)

Door
Lock

Water Inlet & | Chassis | Loading
Door

Rear Channel

Electrical
Components

ON

910 111213 14 15 16

OFF
ON

910 111213 14 15 16

OFF
oN

810 17 1213 14 15 16

OFF
oN

e
OFF OFF
oN oN
el

OFF OFF
oN oN

810 11 1213 14 15 16

OFF
oN

e T
OFF OFF
oN oN
e RO

OFF OFF
oN oN

810 111213 14 15 16

OFF
oN

910 11 1213 14 15 16

OFF OFF
oN oN

" unnnn”

12305678 8101111314151

OFF OFF
oN oN

910 11 1213 14 15 16

OFF
oN

910 11 1213 14 15 16

OFF

Comn Acceptor_Switch Sett

B INDICATES SWITCH POSITION

Canada

ON

25¢, $1(0LD & NEW), $2(0LD & NEW)
AND 990 TOKEN NORMAL SENSITIVITY

910 111213 1415 16,

OFF
oN

1(0LD & NEW), $2(0LD & NEW)
ND 990 TOKEN NORMAL SENSITIVITY

$
A

910 111213 1415 16,

OFF
oN

25¢, $2(0LD & NEW) AND
990 TOKEN NORMAL SENSITIVITY

9107112131415 16

OFF
oN

25¢, $1(0LD & NEW) AND
990 TOKEN NORMAL SENSITIVITY

e T
OFF OFF
oN oN
NORUAL SENSTVIY -
e omantEn
OFF OFF
oN oN

$2(0LD & NEW) AND
1990 TOKEN NORMAL SENSITIVITY

910 111213 1415 16

OFF
oN

$1(0LD & NEW) AND
1090 TOKEN NORMAL SENSITWITY

e T
OFF OFF
oN oN
NG 59 T MR SENSTVY " yyunn”
sy R
OFF OFF
oN oN

$1(NEW ONLY), $2(NEW ONLY) AND
1990 TOKEN NORMAL SENSITITY

910 111213 1415 16,

OFF
oN

25¢, $2(NEW ONLY) AND
.990 TOKEN NORMAL SENSITMITY

S 1
OFF OFF
oN oN
= %%WN%WA)L 'Sy " annnn”
ey e
OFF OFF
oN oN

$2(NEW ONLY) AND
1990 TOKEN NORMAL SENSITVITY

T TS TSt
oFf
ON
$1(NEW ONLY) AND
1990 TOKEN NORMAL SENSITVITY

810 111213 1415 16

OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input

$2 — two pulses on right washer/dryer input

NQgs

Canada

25¢, $1(0LD & NEW), $2(0LD & NEW),

.880 and .990 TOKEN NORMAL
SENSITIVITY

$1(0LD & NEW), $2(0LD & NEW),
880 AND 990 TOKEN NORMAL
SENSITVITY

25¢, $2(0LD & NEW), .880 AND
990 TOKEN NORMAL SENSITIVITY

25¢, $1(0LD & NEW), .880 AND
990 TOKEN NORMAL SENSITIVITY

25¢, 880 AND .990 TOKEN
NORMAL SENSITIVITY

$2(0LD & NEW), .880 AND
990 TOKEN NORMAL SENSITIVITY

§1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, $1(NEW ONLY), $2(NEW ONLY),
880 AND 990 TOKEN NORMAL
SENSITIVITY

§1(NEW ONLY), $2(NEW ONLY), 880
AND 990 TOKEN NORMAL
SENSITIVITY

25¢, $2(NEW ONLY), .80 AND
1930 TOKEN NORMAL SENSITIVMTY

25¢, $1(NEW ONLY), .880 AND
990 TOKEN NORMAL SENSITVITY

§2(NEW ONLY), .880 AND
.990 TOKEN NORMAL SENSITIVITY

§1(NEW ONLY), .880 AND
.990 TOKEN NORMAL SENSITIVITY

.880 TOKEN — one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

Part # 8533-080-002 11/21

Maintenance Instructions

Electronic Acceptor

ui0)

=L
)
3
=
5
@

Cleaning the electronic coin selector

The EMP 500 v5 is an extraordinarily robust coin selector and operates relatively maintenance free.
However, it should be cleaned at regular intervals (minimum once a year) especially if it is operating in an
environment with high levels of dust, smoke or nicotine. The cleaning intervals are of course dependent on
the level of air borne contaminants.

Clean the coin path with soft brush and wipe the exposed surfaces. Use an alcohol moistened cloth. If you
find solid residues stuck to the coin rail remove it with an alcohol moistened cloth.

Optical sensors may be cleaned with a soft brush Location of the optical sensor within coin outlet.
very carefully with an air spray duster.

Part # 8533-080-002 11/21 @



Coin

Handling

Notes

Notes

solquiassy | S°SSPUWIBH | pueq juold| maiIp sbuiieag 3 uieaqg 3 | [Puuey) Jeay |susuodwo)

Sol10S5930V buim | 3 j0uiqed ‘sjeas “1apullAd| sooq | Buipeo | sisseyd | 39juI JS3em [ 1EDMIIDIT

Part # 8533-080-002 11/21

Part # 8533-080-002 11/21



Accessories

Key Description T350 T450
o o
& 9 Circuit Breaker 5198-211-002 5198-211-002 1 ) o
) 3
w -E Transformer 200/250V-24V 8711-004-003 8711-004-003 1 a O
e} =
g g Hose Inlit 9990-027-014 9990-027-014 2 g =
2 Harness, Power Terminal Block 9627-747-006 9627-747-006 1
g Harness Main, V1.5 9627-914-001 9627-914-001 1
§ Harness, Coin Accecptorless 9627-895-001 9627-895-001 1
£ Wiring Label , Schematic & Diagram 9506-526-001 9506-530-001 1
£ * | Owners Booklet 8514-224-002 8514-226-002 1

Cabinet &
Front Panel

View

& Bearings

~
i
[}
@
(1)

o
()}
©
£

>
)

Door
Lock

Door

Section 10: 1 3 o
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

@ Part # 8533-080-002 11/21 Part # 8533-080-002 11/21 @



Accessories

Kits &
Assemblies

Wiring
Harnesses

Cabinet &
Front Panel

4 ————>

Water Valve Assy # by Model 50Hz.

@ o <@

L

>

View
(<)}

Rear

>

Door |Cylinder, Seals,
Lock & Bearings
w

Door

& Drain

>

':

Description
Valve, Water Inlet (includes 1 thru 6)

Water Inlet & | Chassis | Loading

Rear Channel

*

Drain Valve Group Part # by Model 50Hz.

Key Description

T350

T450 QTY

ui0)

=L
)
3
=
5
@

1 | Valve, Drain (includes #2 thru #11) 9379-199-002 | 9379-202-002 1
2 | Body, Valve (w/ball) 9064-068-002 | 9064-070-001 | 1
3 | Motor & Gear Train (complete) 9914-137-029 | 9914-137-016 1
4 | Plate, Motor Mtg 9452-538-001 | 9452-538-001 1
5 | Screw 8639-994-001 | 8639-994-001 | 3
6 | Spring, Drive 9534-340-001 | 9534-339-001 | 1
7 | Screw 9545-054-001 | 9545-054-001 2
8 | Screw 9545-054-002 | 9545-054-002 | 1
9 | Seal, V Packer 9532-134-001 | 9532-134-001 2
10 | Washer 8641-584-001 | 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 | 9451-196-001 1
12 | Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 | 9538-149-001 4
13 | Stator and Coil Assembly 9089-036-004 | 9089-036-004 | 1

9379-183-013

9379-183-013

2
— 42 1 | Screen, Inlet end of valve 9555-056-001 | 9555-056-001 2
]
o g 2 | Coail Assy., 24V Invensys 9089-017-004 | 9089-017-004 2
-
"g g_ 3 | Diaphragm Invensys (Viton) 9118-049-002 | 9118-049-002 2
1] g 3 | Diaphragm Invensys (EPDM) 9118-049-001 | 9118-049-001 2
o 4 | Guide, Solenoid Invensys 9211-021-002 | 9211-021-002 2
Te T 5 | Armature Invensys 9015-008-001 | 9015-008-001 2
"g % 6 | Spring, Armature Invensys 9534-298-001 | 9534-298-001 2
o
O

@ Part # 8533-080-002 11/21

Part # 8533-080-002 11/21 @



Coin

Handling
__ _ALTERNATE
~N ™™ "cRcult 1
= | BREAGR |
mv_v LCS_ o
T 240V | rFuse |
@ L1 BKRD L1 XLBKRD,RD, ", |RED, 1ISVRED 115v
- 208V|L1 115V _RTN 115V _RIN
(@) x 1SV
= - BKBU L2 X2 BLK/BLU < |2 DOOR LOCKED
© 5 ®  CONTROL £ SWITCH
m | X TRANSFORMER DOOR CLOSED
2 SWITCH
(D) N _—— RED - THERMOACTUATOR #1
~ & = 5 DOOR LOCKED |3 3 ORG/BLU ».\mwml BLU
Q I = e DOOR LATCHED |3 SWITCH =
W « GRN/YEL il THERMOACTUATOR #2
SWITCH £ P12 UNLOCK
- DORG/RED BLU
Q ORG | ORG pys PI7=3 AN——
g YEL YEL p14 = DOOR LOCK
(3 PH ONLY) —— MOTOR
O YEL YEL P13 P17-5 WHT/RED ey BLU
e L w w |w
IO = |5 |= S
L ORG __ P4-6 P21-1 WHT P20-1 o
> " @ u e Lz DoM M6 WHI/RED P4-1 P2l-4  BLK peo-d] Ve
MOTOR DLk P4=3 _ ~ <  |p19-1 ORG e YEL
~— wm%mz 24 RED P7-1 Pe-2  ORG/BLU Ple-p| & Ve
S @  veRrmBLE c Pe—2  TRC/RED Ble—3 Ewhr_ <D VALVE 8
FREQUENCY £ P8-4 WHT/RED Pl6-4] = . Faasase!
LN 2 DRIVE ¢ = COLD WATER
~— o ¢ P8-6 _ RED/ORG Pl6-6 P19-5 VALVE #2
o 3 ¢ P§-7 RED/YEL P16-7 WHT/BLU oy YEL
2 L | ¢, 124V RTN RED P7-2 |P8-8 WHT/BLU Pl6-8 COLD WATER
o 9 B2 RJ-11 — - P17-1
Al STEP-DOWN (F8=9 WHT/ORG PI6-9 VALVE #1
w w _ TRANSFORMER . pa-11 BLU  Ple-tl P11 WHT/BRN e YEL
O T2|T1 (T3 200 OHMS |~ = i pe-4 |RJ-11
D 100 WATTS g T @ |Ple-L WHT  ,— ALTERNATE VALVE
o) i = @  [me-2 _whr PROGRAM SWITCH
- COPTIONAL)
200 OHMS EMERGENCY =
nnu 100 WATTS g RED RED P1-1 ﬂ BRN/YEL @ BLU
. B = USB CABLE FOR PROGRAMMING //H\
> @ votR GRN GRN S m WITH USB DRIVE IGRN
.. (ORG RIGHT_COIN OPTIONAL) o5 = =
W LEFT COIN RED Po—1 w ww-w «nﬁ ww-w
OPTO SWITCH - =
(0)p) BLU _ pp3—7 | n_v P3-3 WHT P7-3 m H2 ,uz >uww m,%>__.u<mw
Q R P3-4  WHT Pr-a| O H1 = HOT TUB
o P3-5  WHT P7-5
= = [P36  WHT  P76| o [BI=L %2 = OB FOETENER
(@l = ¢1 — COLD TuB
+SVIC P3-7  WHT p7=7| o (P1=2
X DeOM P3-8  WHT  P7-8
P9 _| - Yievne  [F3=9___wHT P7-9
L 10 - AA LEFT CON —e 31
WHT L
o SR - McRoPROCESSOR |[ | 38 L\HIGH YEL
LN DEVICE A | PRESSURE
3 B SWITCH
1 , L 0.1 I 24 18V
- ’ 50V Rep|| T 2L VEL
mmH Low P/N 9506-724—001PR
STEP-DOWN
20 LB COIN EXPRESS, VF DRIVE
. TRANSFORMER WITH START AND STOP BUTTONS
[ ver |
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND Nooammo_ YEL
SCHEMATIC 208—240V—-1/3PH-60HZ

—|lH]|H]|H| TN ] H]O| T~ —~
Nl ]| =] = = Kl B=! [sa} N| = —
ola|lala|dlalolalslelzlalalY|a
o122 22]2
LR E=3 B3 A N E B=1 E=X BN o E =0 e Y AT )
“|la|lo|o|n|vl|o|m | o=
SR E N R E A B EEE RS
Alv|lwvw]ja|lo|=m|o|ls]|t|w]wlw]| ]SS
alo|lo|la|m|lo|lo|m|sl|cT]|S]l] A
- ola|la|lo|w|o|b|v]|a|v|wv]|b|wv]|s]| v
N ala|a|la|lo|la|lo|la|a|a|a|la|a|a]|a
H Nl | o= b=l Hsa) b= a0 ~N| =
o ola|a|lo|dlalolelslelzlalalE]|a
o122 12]|222]=22
LN L K= K3 B-d HhY ) B=1 K= I 2 B0 KR N BT )
- o|lo|n]|]vw|2]| WL Sl Bl B=E K=)
— sIR|IF[S|2 2] 2|2(% 22 ]2S[] T
NI H|O || F|LILIWLININ]IN
()] olo|lo|la|la|lo|d]|a|ml|T] ]|l
IO |o|n]jolLL]|OO|lLILILIL]|S| O
d ala|la|la|lo|la|loa|la|la|a|a|la|la|a|a
O
<)
| - b5
(©) 3
=
Q
) £
T
= S}
=
o >
V4 o S © M
=4 N = | =
(@) - - =l IS
Q <l s kS o B
T x| o
| & ~fER N
nl| 3 ~ M| - o
o|G| % ] Z|lo = B -
b~ S|Z|e 3 N i<
Q S|8|5 = >legl=]|3 ©
c|l3a|> S s|51T|> =)
o Sl g S EHNEEE
D >lo|lol. o = R el = A S S
sl=|2|8l |« .18|al2|E]|e|R]| |8
Eld|n|S olo|la|l<|=|T]| T |Vn]|x
ol | < vlol2|lsll€l o] o|lolSls
o|lB|d| | o o|lwul|lc|2]lolQ
20 2 & %} S|le| S 0 El3| o
N2128122]|s5|2[=]|g2]0]2]= a
S S<|<|a|=|8|8|=|C|ZE|5|ElZ] 8]
e IR N R RN E = EEE
S o|lx2[212g8] |EI2]5]3|a]3]|C o)
ol 2RI %R slelals|=l2825|T]E
ol Sl Sl 8lalslc]lalllal=l G ..qm o| ©
Aal<|n|o|o|n|<|F|l|Z|n]|OC|lun|lv|L|T
nVu. — ol |~
| * Nl |w|o|N|o|a| ST * | *
solquiassy | S°SSPUIBH | 1gued juouy sbulieag 3 uieaqg 3 | [Puuey) Jeay |susuodwo)

Sol10S5930V buim | 3 j0uiqed ‘s|eas “1apuljAd fuipeo | sisseyd |1 39juI 13eM | 1EDMLIIBIT

Part # 8533-080-002 11/21



Coin

Handling
__ _ALTERNATE
r CIRCUIT 1
| REAER |
LC2_ s
| fFuse |
N oL BLK/RED 250V L1 XIBKRD (RD, " , IRED, 24V RED 24V
S 200v(L1] 3 24V RTN 24V _RIN
O 9 Le, 3 24v
T 3
— L2 x2 DOOR LOCKED
T 3 __|BLK/BLU < |2
& T w CONTROL e SWITCH
>\ = TRANSFORMER DOOR CLOSED
m o S SWITCH
R = a|.\.| RED = THERMOACTUATOR #1
._.|.|._. ~ m S DOOR LOCKED |3 ] ORG/BLU )_.\_”/_wml BLU
h = = o
(@) GRN/YEL DOOR LATCHED (7 SWITCH THERMOACTUATOR #2
(0)p) SwiTe ° he oRG/RED  WROCK  piy
ORG | ORG pi5 P17=3 AN\ ——=1
Q YEL YEL pia P17-4 DOOR LOCK
YEL YEL Pis MOTOR
g P17-5 WHT/RED  p~e BLU
(g} ._“mwzhm_. m m o
b = ORG _ P4-6 pP21-1  WHT pao-1| &
(@) T @ u e L3 DoM M6 WHT/RED P4=1 P14 BLK _ ppo-sf - e
V MOTOR L BLK P4-3 | . ~ = P19-1 ORG ey YEL
DRIVE Emm-m ORG/BLU_Pi6-2| =2 HOT WATER
i SYSTEM @ VARIABLE 24V RED P7-1 P83 ORG/RED _P16-3 - VALVE #1
~— BLK n FREQUENCY P8-4 \WHT/RED Pl6-4| = - RED oy YEL
(@) o BLK DRIVE = COLD WATER
o T2 P8-6  RED/ORG  Ple-6] =
LN 3 3 P8-7 RED/YEL Pl6-7 PIS=5 U <>?}<J_.<m 2 e
i ) = =
S~ & B B2 Umit 24V RTN YEL P7-2 E P171 COLD WATER
o (P8=9  WHT/ORG P16-9)] VALVE #1
o« = i _ Pe-3 Pg-11 B P16-11 P11 \WHT/BRN o YEL
i r - ——
‘e 2|1 |73 200 OHMS [~ = i pe_a |RU-1L
100 WATTS g N M  |P16-1 WHT  ,— ALTERNATE VALVE
— 2 I ©  [me=2_ _wHT __° _TPROGRAM SWITCH
RED RED P1-2 (OPTIONAL)
de 00 warts S I REDPI-{ | oo RN/YEL o) BLY
SWITCH 4
C = USB CABLE FOR PROGRAMMING //Hm\mz
] = WITH USB DRIVE L
V 5 P3-1 WHT P7-1
N | v WATER VALVES
- P3-3  WHT P7-3| m
S I P3-4 _ WHT p7-4| © ot 708°
7)) [ P3-5 WHT P7-5 a coLD SOFTENER
= P3-6 _ WHT P7-6 | ~ [BI=L -
Q P3-7  WHT p7=7| W (Pl=2 COL0 T8
+5VDC ]
P veon (B8 —VHF—F2=8
e _| +I8VDC = =
T0 A LEFT COIN 34 P5-8
x 47K ¥, 3 YEL P5-6
LU MICROPROCESSOR | | BRel ] _P5=5 |
_I 32 HIGH | PS-4
|ORG] PS-3
(@) NP |geg ) RED. P52
LN I 24 TYEL P51
< WCOAS0KA-39XC_X-_____—_ X — e P/N 9506-729-001PR
! v RED mmH LOw 30 LB COIN EXPRESS, VF DRIVE, 230V
T WITH START AND STOP BUTTONS
_ NO COIN ACCEPTOR, 24V ACTUATORS
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec BLK/RED _
B SCHEMATIC 230V—=1PH—-50HZ
I I I I B D DI D B B B . J
/HOG—Hd Ll —-A0¢C  NWVH9VIQ ONlgmw 0 7 e e e — — === -
SHOLVNLOY A¥Z ‘¥OLd300V NIOO ON A0S A0S
o SRS 3 P a1 |
AIAVINEG J— J— T Y
¥d100—-SZ/.—90S6 Z\n_ 3snd _ 1NJ¥ID _ <wON w _\ O NO _\ @ m>_|_|<—>_W_O||_ Z_ 100-260-1086 $0SSIIOUAORIN =1 |NINAV _
dWY £ | &=
_ d\V L _S?:Tweo w_m_Eo._.mDo_
995UWO0Z 0L _/ 0L
e | | = e | | 2swos 38 asn) =~ o ol
_l _ |_ HLOM 3STNd NIOOF ™ =~ _ X=X WOseooM |
(o] | | . et 1
| - Tiavo GaaTains \Nl —
(@) — L+ N0 85N HIM — y
ONINNVAI90Y 404
O — |1 — woo-zzo-soss | H[TTTTT T s —
a — J 5 0
D S00-560-236 H | N b 7 T
— | I a g ¢
H
© - O R
g 100-900-5L¥6 // N 3 ¥
& 3= 7 H E W w 4
(o] Eb = 3 3 z g
- Z=z g ) nz 3 o [e]
— bz S3 N Edsl o
— - b2 om _ 9 a
®) of == & 2
- i ool g i
o 4
1 | g ST £ =
co z %)
| 3 L00-0t0-s246 | T =] z
A — 5 =Y M MW E mm_m m —
o _— |_ TG 3 2 2
¥00{520-L686 st | Al ] % m“m z —
/u — TE96 [E] e — —\ |_ > e
O 100-5Z0-BSS6 810-18€—1C96 _ —SLd m 3 gl M‘- M n
200-££0-L636 — [ i — : [ —
o™ 11 — | 3 l_ _I 2
N | tzeveosof
o\ - ] | i |
6 — l_ 8 (WNOILO) 100~ 64— 1296
O 3 , tez-100- — HOLINS. IV490Nd
e NP N T39/M8 _ 0£CT100-0cz8 — JYNEILY g o @ z —
- ° X Mz X oSy y g M@
% — YINHOISNVHL N oomotentee W Y~ MW..
O 3 04INOD — 5 we —
o | e, 3 .
gl
A0SZT  A0OZ 5 2
g z \@ = e
g i g L _
w) _ E e 28 5
S Y MaE Z —
— — A wm —
X ~L e @ an — — ss %&ﬁo
| |
E $00-2£0-5L£6 — — m e § —
3IN¥a OIN 3 £Z0-¥90-0¢28 100-810-8£86 unob_\p,wj
0 JONINOIHS M i 1S |G —
LN TR bl | _l £20-+s0-07za HONOYL TOMINOD  :NOILYOO1 _ viozisihice
o u %007 ¥00a
! aan ® 1 Fievo caqre et — o —
T N B B N . | - uOROvn_n
,|_I_ﬁ|§|_ 8 E _ | |
a— @ o
¥00a
L= yoLoWw H— v — — 100~ —
BT toonwoenarss Ll Rlnuoonl INO¥4 dOL  iNOILYOOT
AovE  NOILYOOT — WOLLOS  NOILYOO1 _ A |

solquiassy | S°SSPUWIBH | pueq juold| maiIp sbuiieag 3 30017 100q | uleag g | puuey) seay [syusuodwo)| |oued
S9H0SS990Y BuiM | 3 j0uiqey | aesy |‘sjess “epuliAd| sooq | Buipeot | sisseyd | ISuIJSIEM | [E2HIDIT | |o13u0)




- s T ==

/HOS—HdL—-A0EC  NWVHOvId ONigM - 7 e e T T

HOLIMS |
SYOLVNLOV A¥Z ‘¥OLd30OV NIOO ON i o t
SNOLING dOLS ANV LNVLS HLM AUYNILY e s mm._z.womuzm _ I~ 100-668-L296 10130 | —
M —-=H|
= |NJWAY |

di\vV L

P =mogioisno, |

| dnv £ | zo0-tiz-861S 295W00Z 0L W N 0L _
| | T00=¥ 16-L296 99SWpS 38 ISNA o ANO
S N J ﬂ _ I I I I I D B B e . J I._.D_S umn_:n_ Z_OQ xl:l:xloxmmn<xomvoo;_
e AT poemme——y 4 -
At | T.".
... — |
[

v S h e v 1 8 s el Y01 Z—810-2019 IAILYWHOANI _;ﬁﬁﬁ
|

INH0 85N HUM
— vy —

E

i 7

g

O
6id

old

<L =

_
|
£00-56£-£296 |_

T

100—LBL—L296

1£2-100-0228

1PH-50HZ
z 109

G/ otefioo-ozze M@

230V

O

X mzo 22X 1-259%| 100-0L6-£296

HINYOISNVIL Neg
TOY¥INOD

¢
\
FINAL

£00-¥00—1LL8

:
Iz =} g
N O — — _ m_\ 4 1 2 H
240 3= 4N 3 3
SIATVA ¥3LVM 100-900-€L¥6 _|||_ N 4/ : - m w m
— = 3 < H 5 2 | 8 H
- = Q =
e : == T s E ol _Jo
anL 1oH - — — T L3 @ Lesd =3 °
dv0S 10H - ) 2% mﬂ_q s =
SIAVA SIVR i e =3 H_ _H g §
— E 35 & 3=l g
3 m_HﬁH 100-0L0-££+6 mm g s 2
:
| | 75 = z ; 2% | | 5 i=lE B
— |ﬂﬂ“lggl
yootszo-Ls86 - M W w“ H M
— — 8101651596 ] e N |_ > * 2
100-520-8556 8L0-18£-1£06 _ — {0 3 gl M m n
200-£50-£686 — [ - &
: _ N T
_ -
— — nlle
\ {

900-L¥L~L296

Vended 230/50/1 Voltage Diagram

n
| |
t 1L £ L®
— (T¥NOLLO) I
HOLMS IVA90¥d
— ALY B
100-S6+-BES6

na/xe
££2-100-0228

_—_—__é_--

g 5
O
[l ]
£ IOk
[ a1
A0Sz A00Z mm 3 W\(WM M
2 ot 2
L I 8 = FN)
.. g RO
un g o 15 S
% — Y @mm m
d _ o}
_ 100-S00—£L¥6
> LS | _
n |
200-080-5.56 — — e | |
| |
O Mg 9N [—3r T20-790-02%8 100-810-6£86
AONINOIWS 00 i £02-£58!
LN avavA =1 _l T20-190-0278 HONOYL TOMINGD  NOILYOOT I— _ viosizyies
- Li-ry 3 2224 _
e @ - 318v0 430TZHS 100-510-9086
— I I BN BN |
040
21— ® p
H— YOLON ”’ m>_@_mm, — — n8:.8|88x8._ v.n.n_._.smaonF
£1—] 100-61c-9L56 [ 2e-tnz-oiss SHOLVILOVONZHL INOY4 dOL :NOILYOO1
MAvA INOLIYOOT PTaYRY =RV TIVav - | u _

solquiassy | S°SSPUWIBH | pueq juold| maiIp sbuiieag 3 30017 100q | ureag g | puuey) seay [syusuodwo)

S9110SS?20Y ITTRTTVY g 19UIqeD) ‘sjeas ‘4opuljAd| i1ooqg | Buipeon | sisseyd |3 I9Jul 43eM [ [BIHIID|T jol3uo)




	Section 8: Parts Data C-Series Vended Regular Chassis
	C-Series Accessories
	Kits, Assemblies, & Common Parts
	Wiring Harness Part # by Model
	Cabinet and Front Panel Group Part # by Model
	Rear View Access Part # by Model
	Cylinder, Seals & Bearings Part # by Model
	Door Lock Part # by Model
	Bookmark 16
	Water Inlet Valve Breakdown Part # by Model
	Drain Valve Group Part # by Model
	Trough Assy,Control 208-240 volt (all parts below 7-28 & trough)
	Control Panel Part # by Model
	Section 9:      Coin Handling Parts
	Section 10: Parts 50Hz Models

	Parts Data : 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Coin Handling : 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	50Hz Parts : 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Accessories 17: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Kits, Assemblies, & Common Parts 18: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Wiring Harnesses 18: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Cabinet & Front Panel Group 18: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Rear View 18: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Cylinder, Seals, & Bearings 18: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Door Lock Group 18: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Loading Door Group 18: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Chassis & Drain Valve 18: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Water Inlet & Rear Channel 18: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Electrical Components 18: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Control Panel 18: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 



